GP40-11:0900:PARTY MARKETING GASOLINE PUMP SPARE PARTS LIST

64 63 62

65 66 67 68

Jriaes S ESEd HE £E
No. CODE DESCRIPTION DESCRIPTION Qty. REMARK
1 022010001600 950" il 7 = cylinder head cover 1
2 511050610501 NIV S THERE- I K & 51-BLM6EX105 bolt,flange M6x105 2
3 022010001500 9507 il ik cylinder head 1
4 022010001200 SR gasket,cylinder head 1
5 022010001300 KL cylinder 1
6 022010001400 SRR gasket,cylinder 1
, [022010001100/0220100 S5/ iston ring set 1
01000
8 022010000700 9507 FE A 4 [ circlip 2
9 022010004800 AT 7KK101413 roller bearing 1
10 022010002400 4 spring,compression 1
11 022010002300 9501 3 FF supporting plate 1
12 022010001800 950 i K A R 2R i clamp 1
13 022010001700 — Ak ok e integrative portfire 1
14 515010601603 24T M6x16 screw M6x16 2
15 513020600002 FrifE Rl sn E R 6 spring washer 06 2
16 515060604000 1[5 S 24T M6x40 screw M6x40 1
17 511050604500 NIV E THERE- IR R 5)-BM6EX45 bolt,flange 4
18 022010400013 950F- i Ak & A (22) recoil starter assembly 1




19 511050601201 124 IB R MEx12 bolt M6x12 4
20 512101000000 e R RS 2 B M0 nut crankshaft M10 1
21 022010300003 KA flywheel 1
22 522010100301 s E T % R (F) B2030 oil seal 20x30x7 2
23 512040600002 S A TR BEMe nut M6 2
24 022010000200 i b A AR Ak crankcase,front 1
25 022010003400 YRS R absorber 4
26 521010010201 i 6004 bearing 6004 2
27 022010001900 B R valve base gasket 1
28 516030606002 Rk A2 BAIM6*60 stub M6x60 2
29 022010500000 R SR intake reed comp 1
30 511050602002 5 22 52 M6x20 bolt,flange M6x20 4
31 022010002000 PNk Yoy intake gasket 1
32 022010600000 Ak 2% EUR carburetor assembly 1
33 022010002100 AR B carburetor, plate B 1
34 032010500000 PR (1.57K3) control panel assembly 1 (73 IH1950/K ZE i B
35 022010002200 AT A carburetor, plate A 1
36 032010000400 75k Air filter 1
37 512040600002 i UGS f A TR BEME nut M6 2
38 032010000500 A T A i control panel cover 1 A TERS TR
39 515060501500 - L4 T M5 *15 Screw M5*15 4 SRR
40 022010002600 A spring,tension 1
41 022010002500 Fo2as rod, link 1
42 022010000500 Y governor arm 1
43 022010002700 A spring,governor 1
44 514011001400 [ - VT B A L AR N 45 4K 10X 7X 14 pin 10x7x14 2
45 516030605004 XK A BB MBX50 stud M6x50 2
46 518014200001 AT B R circlip 1
47 032010200000 HhEAT B (157K crankshaft assembly 1
48 511050601601 N AL IR - I K R 51-BZM6X16 bolt M6x16 2
49 513020600002 PR BB e spring washer ®6 2
50 513010600002 R0 plain washer ®6 2
51 022010000600 9501 HHT IR collar bush 1
52 022010100000 K420 4 weight comp 1
53 022010000800 SRR piston pin 1
54 022010000400 YR X governor fork 1
55 513010600002 o3 plate washer®6 2
56 513020300004 FrifE Ao 5 AR P 3 spring washer ©3 2
57 515010300800 oINS 5T M3XS screw M3x8 2
58 022010000901 e piston 1
59 022010003000 T gasket,muffler 1
60 032010300000 T s muffler assembly 1 F b
61 511130601600 4B M6x16 bolt,flange M6x16 2
62 511050602002 M6* 208242 Bolt M6*20 1
63 032010000200 R AL E A ignition coil assy seat 1
64 512040600002 125 M6 Nut M6 1
65 022010003101 950CD I AL (AN EMCHE i) ignition coil assy 1
66 513010600002 R0 washer,plate ®6 2
67 512060601801 N R 2 RME nut M6 2
68 022010003300 950K £ ZE(F5TC) spark plug 1
69 511050601201 4B MEx12 bolt,flange M6x12 2
70 022010000300 MEBEE ] governor shaft 1
71 516030610005 Rk AM6*100 stud AM6x110 2
72 522010100101 s E T R (F) B0612 oil seal 6x12x4 1
73 032010000100 JEREMR (1.5~ K ED) crankcase,rear 1
74 515060603002 + AR SR AT HAIMEX30 screw M6x30 2
75 513020600002 PR BB e washer,spring ©6 2
76 513010600002 06 washer ©6 2
77 022010003801 9504 1 handle 1
78 032010000307 1.6LIATIAE (35%) fuel tank comp 1
79 511050601201 7S RVE S IR - I K R 51-BEMEX12 Bolt M6*16 4
80 029019900703 VMmN TT IR EUK-03 fuel tank cock assy 1
81 029019900100 SR fuel pipe 1
82 029019900401 PO £ pipe clip 2
83 029019901101 HLZH Bk 48 75 -01 cap assy 1
84 022010004100 SHIE fuel cup 1
85 029019900602 HUEH A 3 JEAR-02 strainer 1
86 039010102400 T Pump cover 1
87 513010800099 F R A B 16X p8x b2 rubber washer 4
88 511050804001 N FR 22 BB K MBX60 Inner hex bolt M8x60 4
89 039010100500 OB Oring 1
90 039010110200 MUbR 2 2 B (Bh3F P gEt) porcelain seal 1
91 039010102500 TH-4 water pump impeller 1
92 039010102600 Rk volute casing 1
93 512040800001 U S TR BEMS nut M8 2
94 039010100900 FUATOIE % O ring 1
95 511050803503 NS R RE-BIMBX35 flange bolt M8X35 2
96 032010100000 K SR Pump surpport 1
97 039010101700 HEK inlet flange 1
98 039010102000 K (B ) O ring 2
99 039010102100 i pipe joint 2




100 039010102200 SR (B ) joint grip 2
101 039010102300 R4 (X [ ) Rear housing 3
102 513010800002 SEHE b8 washer$8 11
103 513020800002 SR E b8 spring washer ¢8 11
104 511050802501 NI LI M8* 25 bolt M8X25 9
105 039010101600 AT T4 check valve 1
106 039010101000 L housing of pump 1
107 039010101800 MR rubber washer 1
108 039010101900 K S S outlet flange 1
109 039010120200 B 5E plug packing 2
110 039010120100 IRSEOI i I Oring 2
111 039010110100 HUb 2 B (57 9F) Mechanical seal 1
112 039010130000 I8 L K filter net 1




	GP40-II



